


General Facility Information Annual 40 CFR 503 Report submitted to EPA Region 9
Calendar Year 2015

Facility: EBMUD SD-1

Permits, Locations and Contacts Facililty Type, Production
Permit No. (NPDES permit if applicable)  CA0037702 Type of facility: (enter code(s) listed below pertaining to 

your facility on this line) POTW

Facility Name  East Bay Municipal Utility District Special 
District No. 1 Publicly owned treatment works: POTW

Authority Name  State Water Resources Control Board Compost operation: Comp
Regional Board Number (California only)  2 State Facility: SOTW

Privately owned treatment works: PROTW
Facility Physical Address Compost operation: Comp

Street  2020 Wake Ave. Alkali treatment operation: Alk
City  Oakland Heat drying operation: Htdry

County  Alameda Land application operation: Land
State or Tribal Nation  CA    Other (fill in):

Zip Code  94607 Annual biosolids production, in dry metric tons per year 
(DMTY), 100% dry weight basis

16,046

Phone  
(510) 287-1456 Average Daily Influent Flow to plant, millions of gallons 

per day (MGD) (if this is a wastewater treatment plant) 50

Does this facility have a design capacity equal to or 
greater than 1 million gallons per day (MGD)?  (Y/N) Y

Facility Mailing Address Is Pretreatment Required? (Y/N) Y

Street  P.O. Box 24050, M/S 59 Is this a "sludge-only" facility (no treatment of 
wastewater)? (Y/N) N

City  Oakland

State  CA
Does the facility send biosolids out of county? (Y/N).  If 

Yes, list counties to which sent and volume (DMTY) 
sent.  

Y

Zip Code  94623-1055 Volume, DMTY sent to other county, County 1 6,947
Name of county Merced

Responsible Official Name of state or tribal nation
Name  David Freitas Volume, DMTY sent to other county, County 2 5,035

Title  Wastewater Treatment Superintendent Name of county Solano
Name of state or tribal nation

Biosolids Contact Person Volume, DMTY sent to other county, County 3 3,514
Name  Alicia Chakrabarti Name of county Contra Costa

Title  Senior Civil Engineer Name of state or tribal nation
E-mail  achakrab@ebmud.com Volume, DMTY sent to other county, County 4 551
Phone  (510) 287-2059 Name of county Santa Clara

Fax  (510) 287-1530 Name of state or tribal nation

mailto:achakrab@ebmud.com


Annual 40 CFR 503 Report submitted to EPA Region 9
Calendar Year 2015

Facility: EBMUD SD-1
Description of processes

Give a brief description of your sewage sludge treatment and use/disposal practices:
Primary sludge, thickened waste activated sludge, truck delivered organic wastes (renderings, food wastes and concentrated fats, oils, and greases (FOG)) are blended 
together and treated in anaerobic digesters operating at the low end of the thermophilic range.  The digestion system is operated in series with approximately six 
mechanically-mixed first stage digesters running at ~51oC transferring their product sludge to three passively mixed second stage digesters which operate at ~44 oC.  
Digester Gas produced by the breakdown of organic material is burned to either produce electricity or heat and any excess gas is flared.

Second stage digesters transfer their final product sludge to dewatering centrifuges for production of biosolids cake of sufficient solids content for hauling.  The 
resultant cake product is used as Alternative Daily Cover on a year round basis, while during dry weather the majority of biosolids cake produced is land applied as 
fertilizer for non-food crops.

Describe any changes to your operations, any unique features or operational issues encountered during past year:
N/A

Describe any instances of non-compliance and measures taken to correct it.
N/A



Annual 40 CFR 503 Report submitted to EPA Region 9
Calendar Year 2015

BIOSOLIDS TREATMENT PROVIDED Facility: EBMUD SD-1

For each treatment type, please indicate which method(s) your facility uses to treat its solids.  
For example, if three anaerobic digesters are used, enter the code for anaerobic digesters followed by the number three in parentheses: The number entered will look like 6(3).  

If more than one method is used for each process, please separate the codes with commas.
For example, if 3 digesters, 2 centrifuges, and 10 drying beds are being used, enter 6(3), 18(10), 21(2).  

Type thickening code(s) into the box below: Type conditioning code(s) into the box below:
THICKENING 1(3) CONDITIONING 13(2), 14(1)

Codes to use for thickening: Codes to use for conditioning:
1.  Gravity 13.  Chemical Conditioning (list ype of polymer) Emulsion Polymer, Mannich Polymer
2.  Dissolved-Air Flotation (DAF) 14.  Other (briefly describe) Ferric Chloride for H2S control
3.  Centrifuge (enter number of centrifuges in use)
4.  Other (briefly describe to right) Type dewatering code(s) into the box below:

DEWATERING 21(5)
Codes to use for dewatering:

Type stabilization code(s) into the box below: 15.  Vacuum Filter 
STABILIZATION/PATHOGEN REDUCTION 7(9) 16.  Pressure Filter 

Codes to use for stabilization: 17.  Belt Filter 
5.  Aerobic Digestion 18.  Drying Beds 
6. Thermophilic aerobic digestion 19.  Drying Lagoon 
7.  Anaerobic Digestion 20.  Heat Drying Units
8. Thermophilic anaerobic digestion 21.  Centrifuge 
9. Pasteurization 22.  Other (briefly describe to right)
10.  Chemical (Alkali) Stabilization
11.  Composting 

12. Other (briefly describe ito right) Type other applicable code(s) into the box below:
OTHER

Codes to use for "other":
23.  Wastewater Lagoon
24.  Oxidation Ditch
25.  Incineration
26. Fuel  (briefly describe to right)
27.  Septage
28.  Other (briefly describe to right)



Digester Performance Annual 40 CFR 503 Report submitted to EPA Region 9
If the facility used digestion to demonstrate pathogen reduction during the reporting year, please fill in this table.  Calendar Year 2015

Facility: EBMUD SD-1
Reporting Period: 01/01/2015 - 12/31/2015

Number of Digesters Inservice: 8.5

1st 2nd 3rd 4th 5th 6th 7th 8th 9th 10th 11th 12th 13th 14th 15th 16th 17th 18th 19th 20th 21st 22nd 23rd 24th 25th 26th 27th 28th 29th 30th 31st AVERAGE
Time 27 27 27 28 28 27 26 26 26 27 26 27 27 26 24 24 24 24 24 24 24 23 23 23 23 24 24 24 24 25 25 25

January Temp 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 45 46 46 46 46 45
VSR 68 69 69 69 68 70 70 71 72 71 71 71 71 71 71 71 72 72 72 73 73 73 74 74 74 74 73 73 74 74 73 72
Time 25 25 26 26 26 26 26 26 26 25 25 25 25 25 25 26 25 24 24 24 24 24 25 24 24 25 25 24 25

February Temp 46 46 46 46 46 46 46 46 46 46 46 46 46 46 46 46 46 46 45 45 45 45 45 45 45 45 45 46 46
VSR 73 72 72 72 71 70 69 69 68 67 66 65 64 63 63 63 63 62 62 61 60 60 60 60 61 62 64 63 65
Time 23 23 23 23 23 23 23 23 23 23 23 23 23 23 23 24 24 24 24 24 24 24 25 25 24 24 24 24 24 24 24 24

March Temp 46 46 46 46 46 46 47 47 47 47 47 47 47 47 47 47 47 47 46 46 46 46 46 46 46 46 46 46 46 46 46 46
VSR 63 63 63 63 64 65 66 66 66 66 68 68 68 68 68 67 68 69 71 71 70 70 70 69 70 69 68 67 67 67 68 67
Time 24 24 23 23 23 24 24 24 24 25 25 25 26 26 26 26 26 26 26 26 25 25 24 24 24 24 24 24 24 25 25

April Temp 46 46 46 46 46 46 46 46 46 46 46 46 46 46 45 45 45 45 45 45 45 45 45 45 45 45 44 44 44 44 45
VSR 67 67 66 66 66 66 65 66 66 65 66 66 67 68 68 67 67 67 67 67 67 67 68 68 69 69 68 67 67 66 67
Time 24 24 24 25 25 25 25 25 25 25 25 25 24 24 24 24 24 24 23 23 22 22 22 22 22 22 22 23 22 22 22 24

May Temp 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44 44
VSR 66 66 66 66 65 64 64 64 64 64 65 65 66 66 66 66 66 66 66 66 67 67 66 66 65 64 64 64 64 63 63 65
Time 23 23 23 23 23 22 22 23 24 24 24 24 24 23 23 24 24 24 24 24 24 25 24 23 24 23 23 23 23 23 23

June Temp 44 44 44 43 43 43 43 43 43 43 43 43 43 43 43 43 43 43 43 43 43 43 43 43 42 42 42 42 42 42 43
VSR 64 65 66 65 65 65 65 65 65 66 66 65 65 65 65 64 64 63 63 63 63 63 64 64 64 63 63 63 64 65 64
Time 22 22 22 22 23 23 23 22 21 21 22 22 22 21 21 21 22 21 21 22 21 21 21 21 21 21 22 22 22 22 22 22

July Temp 42 42 42 42 42 42 42 42 42 42 42 42 42 42 42 43 43 43 43 43 42 42 42 42 42 42 42 42 41 41 41 42
VSR 65 65 66 66 66 65 65 65 65 66 67 67 67 66 66 66 65 64 64 64 64 65 64 63 62 62 62 62 62 63 63 65
Time 21 21 22 21 21 21 20 21 21 20 20 19 19 18 18 19 18 18 18 19 19 18 18 18 19 19 19 19 19 20 20 19

August Temp 41 41 41 41 41 41 41 41 41 42 42 42 42 42 42 42 42 42 42 42 42 42 42 42 41 41 41 41 41 41 41 42
VSR 63 63 62 62 63 62 62 62 62 62 61 61 60 59 58 58 59 59 61 60 61 61 61 62 62 62 63 64 64 64 63 61
Time 20 20 19 19 19 19 19 19 19 18 18 18 18 18 18 18 18 18 18 18 18 18 19 19 19 19 20 20 20 20 19

September Temp 41 41 41 41 41 41 41 41 41 41 41 41 41 41 42 42 42 42 41 41 41 41 41 41 41 41 41 41 41 41 41
VSR 64 64 63 63 62 62 62 62 62 62 62 62 63 62 63 64 63 66 67 67 66 66 66 67 68 68 68 68 67 66 65
Time 20 19 19 19 19 20 20 20 19 19 19 20 19 19 19 19 19 19 19 19 19 19 18 19 19 19 18 18 18 18 18 19

October Temp 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 41 41 41 41 40 40 40 40 40
VSR 66 67 64 64 64 65 65 66 67 66 66 65 65 66 66 66 66 66 64 63 63 66 65 64 64 64 65 65 66 69 69 65
Time 19 20 19 19 19 19 19 20 21 21 20 20 21 21 20 20 21 21 21 21 21 21 20 19 19 19 20 20 20 20 20

November Temp 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 40 39 39 39 39 39 39 39 39 39 39 39 39 39 39
VSR 69 68 70 71 71 68 69 69 68 68 68 68 68 66 66 65 65 65 65 64 64 64 64 63 64 65 64 63 63 62 66
Time 20 19 19 19 19 19 20 20 20 20 20 19 19 19 20 19 19 19 19 19 19 19 19 18 19 20 20 20 20 20 20 20

December Temp 39 39 39 39 39 39 39 39 39 38 38 38 38 38 38 38 38 38 37 37 37 37 37 37 37 37 37 36 36 36 36 38
VSR 63 63 63 64 64 64 63 65 69 70 69 69 69 69 69 69 70 71 71 71 70 70 69 66 65 65 65 64 65 66 67 67

Time is calculated as the minimum running 15-day average of the first stage digesters plus the running 15-day average across all second stage digesters as the plant operates in a series feed system.  There is an allowance
for grit accumulation in the formula by exluding the majority of the cone volume based on digester cleaning observations.

Temp is caclulated as the lowest running 15-day average of all digesters in service.
VSR is caclulated on a running 15-day average of individual samples calculated using the Van Kleek method.

** Note:  D2 Online temperature probe has failed in-situ and cannot be replaced until the digester is drained and cleaned.  Manual temperature readings taken.





Pollutant Analytical Results Annual 40 CFR 503 Report submitted to EPA Region 9
Please enter data for monthly sampling events. Calendar Year 2015
If results are below the detection limit, enter "<" and the detection limit used Facility: EBMUD SD-1
If results are not available for a pollutant, please use "N/A" as the qualifier
For fecal coliform, for Class B report geometric mean for each sampling period; for Class A report individual sample result, or maximum result if several samples taken during sampling period

Sample 
Event 1

Sample 
Event 2

Sample 
Event 3

Sample 
Event 4

Sample Event 
5

Sample 
Event 6

Sample 
Event 7

Sample 
Event 8

Sample 
Event 9

Sample 
Event 10

Sample 
Event 11

Sample 
Event 12

Sampling Event Date: 31-Jan-15 27-Feb-15 30-Mar-15 28-Apr-15 29-May-15 30-Jun-15 31-Jul-15 31-Aug-15 29-Sep-15 30-Oct-15 30-Nov-15 29-Dec-15

Pollutant Units Annual 
Average

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Amount, or 
Qualifier

Arsenic (As) mg/Kg 5.3 7.0 3.4 2.3 3.3 3.9 14 2.3 2.8 14 2.7 2.4 5.9
Cadmium (Cd) mg/Kg 1.4 1.9 1.7 1.8 1.1 1.2 1.5 1.4 1.4 1.3 1.1 1.5 1.0
Chromium (Cr) mg/Kg 41 48 42 42 38 39 38 40 40 43 39 39 38
Copper (Cu) mg/Kg 360 350 350 360 350 340 350 370 380 380 360 350 360
Lead (Pb) mg/Kg 42 58 42 40 64 32 30 29 31 40 37 51 48
Mercury (Hg) mg/Kg 1.0 0.77 1.1 0.92 0.86 2.0 0.82 0.57 0.67 0.96 0.96 1.5 0.96
Molybdenum (Mo) mg/Kg 10 7.5 8.4 11 11 9.3 10 12 11 11 13 12 8.8